

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-12-30 16:50:56

Date of Next Testing: 2028-12-29 16:50:56

Product Name: **Polystyrene-block-poly(ethylene-ran-butylene)-block-polystyrene**

CAS Number: 66070-58-4

Specifications & Purity: Crumbs , Mw~120000

Lot #: L2524459

SKU # **P476626**

Version **2**

Analysis #: **531132**

Parameter	Limit Values	Result
Miscellaneous Assay(Antioxidant,%wt)	≥ 0.03(%)	0.05000 %
Mw	100000-140000	120000.00000
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager